ROHS CERTIFICATION STATEMENT
August 6, 2009

Part Number: AZO (Aluminum Zinc Oxide) Ceramic Target on Stainless Steel Backing Tube

Process Materials hereby certifies that to the best of its knowledge, the product listed above complies
with RoHS directive 2002/95/EC. Articles provided will contain less than or acceptable limits of Lead,
Cadmium, Mercury, PBBs, PDBEs, and Hexavalent Chromium.

Methodology

Each component of the overall assembly was evaluated and approved by one of three methods:

SPECIFICATION — Used for components where the specification for the material does not allow for
contaminants ahove acceptable limits.

CERTIFICATION - Components with RoHS certifications provided directly by the supplier or
manufacturer of the item.

ANALYSIS — Components with testing performed on individual parts or at the batch level.

A summary of the certification methods used is shown below:.

ITEM APPROVED BY
ITEM DESCRIPTION COUNT | SPECIFICATION | CERTIFICATION ANALYSIS
A Stainless Steel Backing Tube 1 X
B Indium Bonding Material 1 X
C AZQO Ceramic Material 1 X

PMI conducts annual re-testing of its materials. Copies of the latest test reports are attached to this
letter.

Qi

Barry Nudelman
President
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Test Report No. 025152:046576  Date: August 5, 2008 Page 1 of 3

Sputtering Components Inc
5625 Brisa St

Ste A

Livermore, CA

United States 94550

: At Bil Meredith

The following sample{s} was/were submitted . AZCO {Zeramsc- Front Bide
and identified by'on behalf of the client as; . Calor: Green

Sample Recelved Date: _ . 7122008

Testing Period . 2009

Test quuested: ‘With reference to RoHS Directive 2002/85/EC, and H#s amendmant directives

“TestMethed: - - - Withreference 10 1EC 62321, 29 Ed 111/54CDV Electro technical Products,
: : Determination of Levels of six Regulated Subsiarv:es Sueemng by XRE

Speclroscopy.
'Te_st Results: . Please refer to nexi paga.
Conclusion:  Based on the performed tests on submitted sample, the results comply

- iththe FloHS Directive 2002;95!50 and its subsequent am»ndmen:s

. Signed for and on behalf of SGS us Tasting Co.
f(/}*’flf fe‘ AAeeq e

_Qla'r_ze Santino
Manager, Chemistry Laboratory

This dﬁcwnm is issuad by tha chnpmy unadsr it General Conditions of Setvice socessla &

Fions. Altention is drawm (o the Smitaicn of Babily, hdsmnification ang jrisdicion
issuss éefm-d therein, Any holder of s document s advised that Information Containéd hereon refiacts the Compary's findings al
the tma of s Infervention only and within tha Bmis of CBant's inslruslions, i azy. The Company's sola respansibiity s o ks Chient

- and this document doas not exondrale parfies 1o a idnsackon from exemm}w; o8 thelr righis mdobxga&ens e the trangaction
: doctments. Ary enauthorized alteraiion, forgery of falsification of the conlent or appearance of s document is unkzwful ard
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PROCESS MATERIALS, INC.
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Test Report No. 025152:048575  Dalei August5, 2009 Pagé2of3
Test Results on EDXRF:
Sample Description Ccd Pb Hg Cr Br
gég Ceramio- Front 8L g BL . 8L a8

Remark:

(1) " Results was obtained by EDXRF for primary screening, and further chemical testing by ICP {for
© - {d, Pb, Hg), UV-VIS (for Crvi) and GCMSD (for PBESs, PBDES) are recommended o be
perfo:med if the concentration exceeds the below warning value according to 1EC 62321t Ed. 2.

Unit: mo/kg = ppm
Element Polymer Materials Metallic Materials Composite Material
cd BL < (70-30) < X < BL £ (70-30) < X < LOD < X < {150+30) €
{130+30) s OL (130430) £ OL oL
Pb BL2{700-30) < X < BL = (700-3¢) < X = BL<{50030) <X =
{13004+30) < OL {1300+30) < OL {1500:30) < OL
H 8L < (700-30) < X < BL < {700-30) < X < BL < (500-30) < X <
g (1300430} < OL (1300+30) < OL {1500+30} < OL
1ES BL < (300-30) < X BL < (250-30) < X
| Cr BL < {700-30) « X BL < (700-30) < X BLs (500-30) < X

Note: © BL = Below i_zmzlby EDXRF analysm

) ©OL = Over Limil by EDXRF analysis. Detected value is provided for information only.
Inconclusive = questionabls, need further chemical analysis. Detected valuei is
provided for information only.

{2) . TheXRF screening test for RoHS elements — The reading may be different to the actual copleni in
the sample ba of non-uns!omuty composmon

'E‘msdocunemms_uedhymmpa.ryurdmm&mﬂ&n@msoiﬁmemsﬂeaﬁ
him. Alfention is draam o 5o Tmilabion of BabiBy, ndemnification and jurisdician
- Jssueg definad tharein. Anyhotderoi E’mdowmemismgd tha) infarmation containag hareon refiatts the Compary's fndings af
_the ma of s Interventicn only and within the Emis of Cienl's instrictions, if any. ‘ﬁwconwyssmempcmmyuswhs%nl
. and this docrnent does not exonerate parfies o a fransaclion from exercising 3 \helr nights and obigations under e transactian
documends. Any unauthorized alteration, torgery of faksifeation of the cordent of aa:pﬁasame of his documant is unlawhd and
oifenders may be prosecuted o tha mﬁesl&!m% of tha ks,
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FROCESS MﬁTmﬁ% AL S, INC.

Test Report No.025152:046575  Dale: August5, 2009 Page 3 0f 3
3 The maximum permissible fimi is quoted from the document 2005/61&/EC amending RoHS
directive 2002/95/EC:
. ' Maximum Concentration Value {mg'kg)
RoHS Restricted Substances {by weight in homogenous materials)
Cadmium {Cd} 100
Lead (Pb) 1060
Mercury (Hg) 1000
Hexaralent Chromium {Cr Vi) 1000
Polybrominated biphenyls (PEBs) 1000
Polybrominated diphenylethers {PBDEs) 1000
Sample Photo :

-~ *** End of Report **

This document is issued by the Company under its General Conditions of Sarvics aocessbis
hitpZirwrwe.sgs convterms snd conditions.him, Alention is drawn 1o the imitation of kabily, indemnification and jurisdiciion
Jssues defined tharein. Any holder of this document is advised that information contained hetean refiacts the Compary's Endings &t
tha §ma of s Infaivention only and within the Fmils of Cliead's instnuclions, B eny, The Company's sola responsibiity Is 1 iis Clént
amti’:isdoctmmdmmtum&emi&ammmmﬂmmmmm@m aryd ebipations under the transaciion
- documents. Any unauthorized afieration, Torgary or falsification of the content of appearance of His documan is unlawfl and
- offendars ma;r ba prasecuted to the fullest axdent of the fmw,
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PROCESS MATERIALS, INC

Test Repori Mo. 025152:046677  Dater August5, 2039 Page 1 of 3

Spuitering Components Inc
£625 Brisa St

Ste A

Livermore, CA

United States 94550

Attn: Bill Meredith

The fo!tomng sample{s)was/were submitted  AZO Ceramic- Back Sids (Bond grde}
znd identified by/on behalf of the client as: Color: Silver

. 8ample Received Date: e FeRE00s
.'Testing Pericd . ' BA2009
Test Bequesied: With reference to RoHS Directive 2002/65EC, and #ts amendment directives
Test Method: . Viith reference to 1EC 62321, 2™ Ed. 111/54/CDV Electio technical Producls.
: Determination of Levels of six Regidated Substances: Screemng by XHF
Spactroscopy.
Test Results: - Please refer to next page.
Conclusion: Based on the pardormed tests on submitted sample, the results ccmply

with the RoHS Directive 2002/95/EC and ﬂs subse-quem amen{imenxs

Slgried for and on behalf of 8GS US Testing Go.
ey LA
_‘,ﬂ%‘f‘ﬂf e nlovros

Diane Santing
Manager, Chemistry Laboratory

Thés docurnent is issuad by tha Company undac Bis Genenal Condlions of Sarvica accestilo &

hytpiiweni.sas comterms and conditions.him Altention Is drawn o the Timitation of iabily, indemnification and jurisdiction
issugs dafinad tharsin. Any helder of this doCumant is advised that infarmation fonfained herepn rellects the Compary's Bndings af
ihe tima of Es intesvention only and within the Bmis of Clignt's instiuctions, ¥ 2ny. The Company's salo responshiiy is to Its Client
and this document does not exonarals parfies 1o & trangaction fom mmlng off thedr rights and cbigations undar the ransaction
docurneris. Any unauthorzed alieration, forgesy of falsifieation of tha conlent o sppearance of Bs document is uniswid and
offonders may be prosecited 1o 1o halest extent of the law.

EGS DA Testing Corpary e, Conmussl Teaive Seaioas 281 Fartad Ava, Farldo, WU 07004, USA { (375; 6TS-AE52 1 (373) 57 57175 wae_Bgs.0om

Member of e SG2 Grop

5625 BRISA STREET SUITE A » LIVERMORE, CALIFORNIA 94550 USA « PHONE (925) 245-9626 » FAX (925) 245-9629
WWW,. PROCESSMATERIALS.COM '




?%@fj%mb% MATERIALS, INC.

|

Test Repori No. 025152:046577  Date: August5, 2008 Page 2 of 3
TFest Resulis on EDXRF;
Sample Description cd Pb Ha Cr Br
AZO Ceramin- Back
Side {Bond Side) BL BL BL BL BL

Remark:

{1} Results was obtained by EDXRF for primary screening, and further chemical testing by ICP (for
' . Gd, Pb, Ba}, LIV-VIS {lor CrVl) and GCMSD {for PBBs, PBDES) are recommended to be
periormad if the cencentration exceeds the below warning value according to 1EC 62321 Ed, 2.

Unit: ma'kg = ppm

Element | Polymer Materials Metallic Materials Composite Material

cd BL<{70-30) <X < BLs (70-30) < X < LOD < X < {160+30) <
{130+30) < OL. {130+30) < OL oL

Ph BL £{700-30) < X « BL<{700-30) < X « BlLs(50030) < X <
(1300+30) £ OL {1300+30) < OL {1500+30) < OL

H BLs{700-30) < X « BL £ {700-30) < X « BLs (500-30) < X «

9 {1300+30) < OL (1300430) < OL (1500+30) < OL
Br BL < {300-30) < X - BL< {250-30) < X
Cr BL £ {700-30) < X BL £ {700-30) <« X BlL < (50030) < X
Note: ~ BL = Below Limil by EDXRF analysis.

Ol = Over Limil by EDXRF analysis. Datecled valus is provided for information only.
Inconclusive = quastionable, need further chemical analysis. Detected vale s
provided for infermation only,

{2) - The XBF screening test for RoHS elements ~ The readmg may be difterent to the actual contentin
he sample be of ncm»umformzty composmon :

This document is tssuedby the Campany undet is Ganeral Condiions of Servico aceassible &

hiipdiwww.sgs comy condijions him, Altention is draam to the Emitation of BEabty, indomnification and jurisdiciion
tssues dofined thorein. Aﬂyimiderci fhis documant I$ advisad thal information conlained heteon refects the Company's findings at
tho Eme of fs intervention only and wiin tha Emis of CRent's instructions, Heny. The Company's sola responsiily is b s Clant
and {rés document does not exengrale parties to a ransaction kom emmrsmgﬁﬁmsr.rmms and obligations under fye transackon
destrnents, Any unmahorized siteration, furgery o fasi#icaton of the com:—m o7 appesranca of h; coetemand is urdaviul and
oh’aﬂders may ba prosecuted 0 the hullest extend of the law,
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PROCESS MATERI
Test Report No. 025152:046577  Date: August 5, 2008 Page3of3
3} 4_ The maximum pamissible fimi is quated from the document 2005/61&/EC amending RoHS
 directive 2002/05/EC: o
: . Maximiem Concenfration Value {mg'kg)
RoHS Restricted Substances (by welght in homogenous materials)
Cadmium {Cd) 100
Lead {Pb} ‘ 1000
Mercury {(Ha) ' 1000
Hexavalent Chromium (Cr Vi) 1000
Poiybrominated biphenyls (PBBEs) 1000
Polybrominated diphenylethers {(PBOES) 7 1000

Sample Photo :

*** End of Report **

- Thes gocunmsnd is fssuad by the Company under is Ganeral Gondions of Sarvics ancessible ot
hupivww.sos comtenms and conditions him. Attertion is drasvn 1o tho Bméation of fab@sy, indemnification and jurisdiction
fssbies dofirad tharein. Any holdse of fris document is advised that indormation contained havean reflects the Compary's Endings at
the §ms of s iniedvention ony and within tha lmits of Clent's instructicns, if any. The Company's sola responsibaiy Is 1o s Client
and this docuzment does nol exonerale parfes to a fransaction from exercising a their ights and okligafions under fe transnckian
documents. Any unauihosized alieralion, forgery br falsification of the content of appaarance of this documen is uniewhd and
oifenders may be prosecided 1o the Wulest axtent of tha faw. :
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